Previously UWP Consulting (Pty) Ltd

A

MAR'SWE www.mariswe.com \ ﬂ
IMPROVING LIVES . i 1
ENGINEERING SOLUTIONS Transportation \ Water \ Structures \ Management Services \ Infrastructure Planning

UNIVERSAL ACCESS PLAN PHASE Ill —
PROGRESSIVE DEVELOPMENT OF A REGIONAL
CONCEPT SECONDARY BULK WATER MASTER PLAN
FOR THE KING CETSHWAYO DISTRICT MUNICIPALITY

CONTRACT NO. 2018/164

Reconnaissance Report

January 2021
Prepared for: Prepared by:
Name  :Umgeni Water Name  :Mariswe (Pty) Ltd
Phone  :033-3411232 /082 852 9308 Phone :+427(0)12-424-9707
Email : vernon.perumal@umgeni.co.za Email : sandram@mariswe.com
Contact Person: Vernon Perumal Contact Person: Sandra Munnik
Address: 310 Burger Street Address: P O Box 25549
[...]
Esl;':)'we Major Towns
LOCALITY:

CLIENT:
UMGEN!I
WATER - AMANZI
LOCAL MUNICIPALITY:

KING CETSHWAYO

KING CETSHWAYO DISTRICT MUNICIPALITY

CONSULTANTS: Project No.: 27814
Mariswe
A PO Box 25549, Monument Park
Pretoria, 0105
MARISWE

Tel: + 27 (0) 12 424 9700
Fax: + 27 (0) 12 460 4071
Email: pretoria@mariswe.com

PROJECT TITLE

King Cetshwayo DM: Universal
Access Plan Phase lll -
Progressive Development of a
Regional Concept Secondary
Bulk Water Master Plan

Sanitation Infrastructure

*

Existing Wastewater Treatment Plants

Existing Sewer Pump Stations

Sanitation Scheme Areas

MAP TITLE:

Existing Sanitation Infrastructure

DATE COMPLETED:
30 September 2020

DC28

Figure 6.2




6.2.1 Mthonjaneni Local Municipality

One wastewater treatment work is located in the Mthonjaneni Local Municipality, namely the Melmoth WWTP.

6.2.1.1 Melmoth WWTP

The Melmoth WWTP consists of the following units:

Inlet works;
Primary facultative pond;

Maturation ponds; and

N X X

Disinfection.

The concrete inlet works consists of one (1) manual screen and grit channels. Provision is made for flow
metering but is not in operation. The primary facultative pond is concrete lined. Water flows from the primary
facultative pond into a series of four maturation ponds. Effluent from the last maturation pond is chlorinated
by using HTH tablets.

The current plant capacity is estimated at 375m3/day, with a loading rate of 115kg BOD/day. The plant
capacity can be increased by altering the current operation thereof and to improve the flow distribution in the

pond in order to prevent short-circuiting.

The site is neatly maintained however, the following areas as sighted in the assessment, require attention:

v" No fence is surrounding the treatment works causing cattle to graze freely in the vicinity of the ponds;

v" The plastic linings of the ponds are worn, and parts of the lining are floating on the surface. This will need
to be replaced in order to prevent short-circuiting in the ponds as well as possible ground water
contamination;

v/ Operation and maintenance of the inlet works are problematic; and

v' Excessive vegetation in the ponds needs to be removed.

6.2.2 Nkandla Local Municipality

Two (2) wastewater treatment works, namely the Nkandla and Nkandla-KwaBadala WWTP, are located within

the Nkandla Local Municipality.

6.2.2.1 Nkandla WWTP

The Nkandla WWTP consist of two identical trains with the following units:

v' Primary facultative pond;
v/ Maturation ponds; and

v" Disinfection.

UAP Phase Il King Cetshwayo DM: Reconciliation Report Ver4, January 2021 Page 52 of 143



The incoming raw sewage is split into two (2) streams, each flowing to one (1) of the two (2) trains of ponds.
The primary facultative pond is concrete lined. Water from the primary facultative pond flows into a series of
four (4) maturation ponds. Effluent from the last maturation pond is collected in 5 0008 plastic tanks where it

is chlorinated by using HTH granules.

The current plant capacity is estimated at 840m3/day, with a loading rate of 250kg BOD/day. The plant
capacity can be increased by altering the current operation thereof and to improve the flow distribution in the

pond in order to prevent short-circuiting.

The site is neatly maintained with the fence surrounding the WWTP in very good condition, with locked

entrance gates. However, the following areas as sighted in the assessment, require attention:

v" Pond-overflows seemed to be blocked as some of the ponds is overflowing, causing low water levels in
subsequent ponds;
v' Operation and maintenance of the inlet works are problematic; and

v' Excessive vegetation in the ponds needs to be removed.

6.2.2.2 Nkandla-KwaBadala WWTP

The Nkandla-KwaBadala WWTP consists of the following units:

v"Inlet works;
v' Primary facultative pond; and

v' Maturation ponds.

The concrete inlet works consists of one manual screen with flow metering not currently in operation. Waste
collected from the manual screen is burned on site. Sewage is treated in a primary facultative pond from
where the water flows into a series of two maturation ponds (the third pond is dry). No disinfection system is

currently in operation.

The current plant capacity is estimated at 85m3/day, with a loading rate of 20kg BOD/day. The plant capacity
can be increased by altering the current operation thereof and to improve the flow distribution in the pond in

order to prevent short-circuiting.

The site is neatly maintained with the fence surrounding the WWTP in very good condition, with locked

entrance gates. However, the following areas as sighted in the assessment, require attention:

v' The second maturation pond’s overflow seemed to be blocked as the third maturation pond is dry;
v/ Operation and maintenance of the inlet works are problematic; and

v/ Excessive vegetation in the ponds needs to be removed.

UAP Phase Il King Cetshwayo DM: Reconciliation Report Ver4, January 2021 Page 53 of 143



6.2.3 uMilalazi Local Municipality

The following five wastewater treatment works located in the uMlalazi Local Municipality:

Mtunzini WWTP;

Gingindlovu WWTP;

Eshowe — King Dinizulu WWTP;
Eshowe — Ocean View; and

DV N NI NN

Eshowe — Fort Nonquai.

6.2.3.1  Mtunzini WWTP

The Mtunzini WWTP consists of the following units:

Inlet works;

Flow balancing tank;

Biological reactor (Extended aeration process);
Clarifiers;

Disinfection; and

N X X X X

Sludge drying beds.

The concrete inlet works consists of one (1) manual screen, grit channels and one (1) venturi flow meter.
Waste collected from the manual screen is burned on site. The biological reactor is a prefabricated mild steel
structure, containing the balancing tank, biological reactor and the clarifiers. The balancing tank is equipped
with one (1) mixer, while the biological reactor consists of two (2) aerobic basins equipped with a bubble
aeration system. A clarifier with four (4) hoppers is separating the reactor activated sludge effluent from the

treated effluent.

Effluent from the clarifiers is collected in two (2) 5 000¢ plastic tanks where it is chlorinated by using HTH
tablets. The effluent is discharged onto a wetland. Waste sludge from the biological process is withdrawn

from the clarifiers and dried in one of three drying beds.

The current plant capacity is estimated at 320m3/day. However, the sludge handling capacity of the plant will

become strained when this capacity is reached.

The site is neatly maintained, however, the following areas as sighted in the assessment, require attention:

v" Parts of the steel reactor structure indicated excessive corrosion; and

v' The state of the mechanical equipment is unknown, as the electricity to the plant was disrupted.

6.2.3.2  Gingindlovu WWTP

The Gingindlovu WWTP consists of the following units:

UAP Phase Il King Cetshwayo DM: Reconciliation Report Ver4, January 2021 Page 54 of 143



Inlet works;

Anaerobic ponds;
Secondary facultative pond;
Maturation ponds;

Disinfection; and

AN N N NN

Sludge drying beds.

The concrete inlet works consists of one (1) manual screen and grit channels. The two (2) anaerobic ponds
are a later addition to the plant and are concrete lined. The secondary facultative pond as well as the first
maturation pond is equipped with one (1) floating aerator on each pond. The secondary facultative pond as
well as the first two (2) maturation ponds is lined with a plastic lining. Water from the second maturation pond
flows via a concrete channel to a series of four (4) maturation ponds. Effluent from the last maturation pond
is recycled to the anaerobic ponds to minimize the scum layer on the surface of the anaerobic ponds. Final
effluent is chlorinated by using HTH tablets. Waste sludge from the anaerobic ponds is pumped and dried in

one of two drying beds.

The current plant capacity is estimated at 130m3/day, with a loading rate of 20kg BOD/day. The plant capacity

can be increased by altering the current operation thereof.

The site is neatly maintained, however, the following areas as sighted in the assessment, require attention:

v" No fencing surrounding the WWTP;

v" The plastic linings of the ponds are worn, and parts of the lining are floating on the surface. This will need
to be replaced in order to prevent short-circuiting in the ponds as well as possible ground water
contamination;

v/ Operation and maintenance of the inlet works are problematic; and

v/ Excessive vegetation in the ponds needs to be removed.

6.2.3.3 Eshowe — King Dinizulu WWTP

The Eshowe-King Dinizulu WWTP consists of the following units:

Inlet works;
Activated sludge reactor;
Clarifier;

Disinfection; and

A N N NN

Sludge lagoons.

The concrete Inlet Works, consisting of one (1) manual screen, grit channels and one (1) venturi flow meter,
which is not currently in operation. The biological reactor consists of an anoxic section and an aerobic basin.

The aerobic basin is designed to allow for plug flow conditions. It is equipped with a series of aerators.

UAP Phase Il King Cetshwayo DM: Reconciliation Report Ver4, January 2021 Page 55 of 143



One (1) clarifier is treating the reactor effluent. Effluent from the clarifier is chlorinated with chlorine gas before

entering the chlorine contact tank. Waste sludge from the biological process is treated in sludge lagoons.

The current plant was upgraded to accommodate a capacity of estimated at 1 500m?3/day.

The site is neatly maintained, however the following as sighted in the assessment, require attention:

No fencing surrounding the WWTP;
The mechanical equipment on the biological reactor is not well maintained;
Dead areas (short-circuiting) in the biological reactor;

Operation and maintenance of the inlet works are problematic; and

DV N NI NN

Process control of the biological reactor requires attention, as the surface is covered in foam.

6.2.3.4 Eshowe — Ocean View WWTP

The Eshowe — Ocean View WWTP was recently upgraded (construction completed in April 2017) from

137ke/day capacity to 587ke/d. The current upgraded works consists of the following units:

Buffer tank;

Activate sludge reactor;
Clarifiers;

Disinfection tank;
Sludge drying beds;

Maturation ponds; and

D N N N N N NN

Container with control panels.

The concrete inlet works consists of one (1) manual screen, a grit channel and one (1) non-functional venturi
flow meter. The works consists of three (3) prefabricated mild steel biological reactor structures. Each
structure contains a biological reactor; a clarifier and two (2) hoppers. The biological reactors each consists
of one (1) aerobic basin equipped with one (1) aerator. The three (3) clarifiers with two (2) hoppers each, are
separating the reactor activated sludge effluent from the treated effluent. Effluent from the clarifiers is
collected in three (3) jojo tanks, with chlorine disinfection taking place. The chlorine dosed effluent is
discharged into a maturation pond. Waste sludge from the biological process is treated using any of the ten
(10) drying beds.

As a method of measuring the actual flows through the WWTP an ultrasonic flow measuring device was
installed at the outlet of the plant. These measurements were recorded over a period of 16 days and the

average daily flow rate was calculated to be 446.8m3/d.

The plant is operational and in good condition.

UAP Phase Il King Cetshwayo DM: Reconciliation Report Ver4, January 2021 Page 56 of 143



6.2.3.5 Eshowe - Fort Nonquai WWTP

The Eshowe-Fort Nonquai WWTP consists of the following units:

Inlet works;
Anaerobic digester;

Maturation ponds; and

<N X X

Sludge drying beds.

The concrete inlet works consists of one (1) manual screen. Hereafter, sewage enters the newly constructed
anaerobic tank from where it flows to a series of five (5) maturation ponds from where the effluent is irrigated.

Waste sludge from the anaerobic tanks is dried in one (1) of three (3) drying beds.

The plant capacity was upgraded to accommodate a capacity of 700m3/day.

The site is neatly maintained, however the following as sighted in the assessment, require attention:

v" No fencing surrounding the WWTP;
v/ Operation and maintenance of the inlet works are problematic; and

v' Excessive vegetation in the ponds needs to be removed.

UAP Phase Il King Cetshwayo DM: Reconciliation Report Ver4, January 2021 Page 57 of 143



7. BULK WATER SUPPLY PROJECTS CURRENTLY IN PLANNING

The existing funding grants for the municipal capital projects and operating subsidies for water services are
mainly funded by the Municipal Infrastructure Grant (MIG) followed by the Regional Bulk Infrastructure Grant
(RBIG) and the Water Services infrastructure Grant (WSIG). The main objective of MIG is to assist WSAs by
providing grant funding in removing the backlog concerning basic municipal services to poor households.
RBIG focusses on the infrastructure required to connect or augment the water resource on a macro? or sub
regional 3scale (over vast distances*), with internal bulk and reticulation systems or any bulk supply
infrastructure that may have a significant impact on water resources in terms of quantity and quality. The bulk

infrastructure that would have a “significant impact on water resources” includes:

v" Any bulk scheme that is designed for maximum demand of 5M{/day or more;
v' Any wastewater treatment works that discharges into a freshwater resource system; and

v Any water treatment plant that is designed for a maximum demand of more than 2M¢{/day.

For the purpose of this study, the existing regional bulk projects were considered and evaluated to identify
potential gaps within the existing project footprints to the extent that a total “wall-to-wall” bulk water services
needs perspective is visualised and realised. This must be done in the context to improve access to basic

services but at the same time support economic growth and development and ensure sustainable services.

7.1 REGIONAL BULK WATER PROJECTS IN PLANNING

The KCDM mainly receives their funding from MIG and WSIG. Only two regional bulk infrastructure projects

receive funding from RBIG.

The funding streams for infrastructure development over the next three years are tabled in Table 7-1 below.

Table 7-1: Grant Funding Streams

Grant Funding Programme 2015?/2020 202(?/2021 2021'./2022 Total Eunding over
(R '000) (R '000) (R '000) Next 3 Financial Years
Municipal Infrastructure Grant (MIG) R170 818 R180 826 R195 224 R546 868
Water Services Infrastructure Grant (WSIG) R100 000 R98 115 R105 000 R303 115
Regional Bulk Infrastructure Grant (RBIG) R91 519 R80 000 R87 316 R258 835
R362 337 R358 941 R387 540 R1 108 818

Source: Division of Revenue Bill Schedule (DORA), 2019/2020

2 “Macro” is defined as infrastructure serving extensive areas across multi-municipal boundaries

3 “Sub-regional” is defined as large regional bulk infrastructure serving numerous communities over a large area normally within a
specific district or local municipal area

4 Over “vast distances” is considered as any distances greater than 5km

UAP Phase Ill King Cetshwayo DM: Reconciliation Report Ver4, January 2021 Page 58 of 143



Table 7-2 indicates the RBIG funding allocated for the next three financial years to two bulk projects within
KCDM.

Table 7-2: RBIG Funding in terms of DORA for KCDM

2019/2020 | 2020/2021 2021/2022

Local Municipality Project Name (R '000) (R '000) (R '000)
Mthonjaneni/ Nkandla Local Municipalities = Greater Mthonjaneni Bulk Water R30 000 R30 000 R37 316
Supply
Nkandla Local Municipality Middledrift (Nkandla) Regional Bulk R61 519 R50 000 R50 000
Water Supply
Total King Cetshwayo District Municipality R91 519 R80 000 R87 316

Source: Division of Revenue Bill Schedule (DORA), 2019/2020

The funding allocations per Local Municipality as presented in DORA, is presented in Table 7-3 below.

Table 7-3: Three-Year Medium-Term Expenditure Framework (MTEF) per Local Municipality in KCDM

Municipal Infrastructure Grant (MIG) Water Services Infrastructure Grant (WSIG)